Montagehandleiding
Fittinginstruction
Anbauanweisung
Description de montage
Instrucciones demontaje
Montagevejledning

FORD Escort

1986-1990

TYPE: 014512

Typegoedkeuringsnr.
Priifungsnr.

Approval number
Numéro d'homologation
Homologaciéndetipon®
Nr.typegodkendelse

€4*94/20*0923*00

Max. toegestaan voertuiggewicht
Zul. Kfz.-Gesamtgewicht

Max. permissible weight towing
Poids max. autorisé duvéhicule
Peso méxil isible del vehit

Hoijsttilladte koretojsvaegt

1500 kg

o

Max. massaa.h.w.

Max. Anhéngelast

Max. trailerweight

Poids tractable maxi

Peso posterior de masamaximo
Maksimal pAhaengsvaegt

1200 kg

Max. verticale last
Max. Stiitzlast
Max.noseweight
charge verticale maxi
Cargavertical maxima
Maksimal lodretlast

50kg

Dwaarde
DWert
Dvalue
valeurdeD
VatorD
D-vaerdi

6,50 kN

NL | D |GB

(c) BOSAL 28-10-1997

M10x90

Detail

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken,

Die maximale Anhéngelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car homologation

documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de votre

voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

Deres forhandier vil kunne oplyse Dem om den hgist tilladte vaegt efter Deres karetai.

Meegeleverde onderdelen

Provided parts

Materiel de fixation joint
Piezasincluidas
Medfalgende komponenter

Mitgelieferte Befestigungsteile

4x M10x90
1x M 8x30

@ 4x M10

1x M8

B

®

4x M10

4x M10




014512 MONTAGEHANDLEIDING

1. Meegeleverde onderdelen enbevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Maak een uitsparing in het midden van de bumper volgens detait A.

3. Verwijderdekoffervioerbekleding.

4. Boordegaten“A”, welke reeds in de onderzijde van het chassis zijn aangebracht, verder door tot in
dekofferruimte op @ 11 mm en boor deze vervolgens aande bovenzijde enkelzijdigop tota 21 mm.

5. Plaatsdekontraptaat“1” ende afstandsbussen“2” metbehulp vande meegeleverde bouten M10x90
indegeboorde gaten.

6. Monteer detrekhaak metde bijbehorende moeren, veer-en sluitringen.

7. Monteer de stekkerdoosplaat aande kogelstang m.b.v. 1 bout M8x30, zelfborgende moer en stripje,
volgens tekening.

8. Zetdetrekhaak vast. Hierbijde volgende aanhaalmomenten hanteren:
M8-23 Nm M10-46 Nm
Hetis noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

9. Bosalkan nietaanspraketijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door
de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2N.B.W.).

014512FITTING INSTRUCTIONS

1. Unpack the towing bracket and check its contents against the parts list. If necessary, remove the

underseal from around the fitting points of the luggage compartment/frame members.

Make a recess in the middie of the bumper as shown in detail A.

Remove theluggage compartmentfioor mat.

Drill the existing holes "A” in the lower-side of the chassis into the trunk to @ 11 mm and dril! these on

the upperside one-sided to @ 21 mm.

Place backing plate “1” and the distance tubes “2” using the provided bolts M10x90 in the drilled holes.

Mount the towbar with the provided nuts, spring- and plain washers.

Mount the socket plate on the bar with the existing clamp using the bolt, nut M8x30 and plate.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M8-23Nm

M10-46 Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

9. Bosal cannotbe held responsible for any defects in the product caused by fault or by any injudicious
use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

HwN

N O

014512 DESCRIPTION DUMONTAGE
1. Separerles différents éléments d'attelage. Enlever le mastic de protection autour des points de fixation.
2. Découperle centre du pare-chocs suivantle détail A.
3. Enleverletapis du coffre.
4. Percerles trous “A”, indiqué dans le dessous du chassis, jusque dans le coffre au @ 11 mm etles
percer audessus a un coté au g 21 mm.
Placerla contre-plaque “1” et les entretoises “2" & 'aide des boutons M10x90 dans les trous percés.
Monter|'attelage al'aide des écrous, des rondelles grower etdes rondelles plates fournis.
Monter le support de prise sur la rotule & I'aide d’un boulon M8x30, de I'écrou frein et d'un gousset
suivantledessin.
8. Fixerl'attelage. BloguerI'ensemble delaboulonnerie aux couples de serrage suivants:
M 8- 23 Nm
M10-46 Nm
ilestconseille de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.
9. Bosal décline toute responsabilité concernant des défauts éventuels de cetattelage qui seraient causés
parune mauvaise utilisation. Seull'utilisateur est responsable (art 185 lid 2 NBW).

ho==l

NG

014512 ANBAUANWEISUNG

1.

2.
3.
4

Die Anhdngevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit tiberpriifen. Im Bereich
der Befestigungspunkte den Unterbodenschutz entfernen.

Einen Ausschnitt in der Mitte des Stof¥fangers gemaR Detail A vornehmen.

Die Kofferraummatte entfernen.

Die Lécher, welche bereits in der Unterseite des Chassis markiert sind, bis in den Kofferraum auf

2 11 mm bohren und diese an der Obenseite einseitig auf @ 21 mm bohren.

Die Gegenplatte “1" und die Distanzbuchsen “2" mit den beigefugten Schrauben M10x90 in die
gebohrten Locher legen.

Die Anhéngevorrichtung mit den beigefiigten Muttern, Federringen und Unterlegscheiben montieren.
Die Steckdosenhalteplatte mit einer Schraube M8x30, selbstsichernder Mutter und Streifen an die
Kugelstange montieren.

Die Anhéngevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M8-23 Nm M10 - 46 Nm

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Fur einen Mangel am Produkt, der durch den Fahrzeughaliter oder eine andere Person aufgrund
unsachgeméRer Benutzung verursacht wurde, Gbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)

014512INSTRUCCIONES DE MONTAJE

1.

Sacar las piezas y el material de sujeccién incluidos det gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccién.

Efectuar un vaciado en el centro del parachoques segun el detalle A.

Retirar la alfombra del piso del maletero.

Taladrar los orificios “A” que ya estan taladrados en la parte inferior del chasis, hasta dentro del
maletero con un didmetro de 11 mm y agrandarlos después en la parte superior y desde un lado hasta
221 mm.

Colocar la contrachapa “1” y los tubos distanciadores “2" por medio de los pernos incluidos M10x90 en
los orificios taladrados.

Montar el gancho de remolque con las tuercas, aros elasticos y arandelas correspondientes.

Montar la placa del enchufe en la barra de la bola por medio de 1 perno M8x30, tuerca autobloqueante y
cubrejunta, segln el dibujo.

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M8-23Nm M10 - 46 Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de apriete
dados).

Bosal no asume responsabilidad de ningan tipo por defectos en el producto causados por o debidos a
un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art.
185, parrafo 2 N.B.W. (Cddigo Civil Holandés)).

014512 MONTAGEVEJLEDNING

1.

2.
3.
4

Fjern de dele og monteringsmaterialer der sidder pa traekkrogen. Eventuelt kit pa fastgerelsespunkterne
fiernes.

Lav et indhak i midten af kofangeren ifalge illustrationen A.

Fjern beklaedningen i bagagerummet.

Bor hullerne “A”, der allerede er angivet pa undersiden af chassiset, videre igennem ind til bagagerum
met til @ 11 mm og bor dem derefter, hver iszer, ud til @ 21 mm pa oversiden.

Anbring kontrapladen “1” og afstandsbesningerne “2" med de medieverede bolte M10x90 i de udborede
huller.

Monter traekkrogen med de tilhgrende metrikker, fieder- og planskiver.

Monter stikd&sepladen til kuglestangen med 1 bolt M8x30, selvidsende matrikker og strimmel, ifelge
tegningen.

Fastger treekkrogen. Falgende momenter skal iagttages:

M 8-23Nm M10 - 46 Nm

Det er ngdvendigt at efterspaende meptrikken efter ca. 1000 km.

Bosal kan ikke geres ansvarlig for mangler ved produktet, der er opstaet som falge af skyld eller ukyndig

anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk
privatret)).



